1]
District 5 fo WA I
Capital Improvement Project
Priority Rating Sheet, Round 35 ﬁ‘T\’ 0{ MAP : ; '\L Fﬂ,o’l-r (T
COUNTY: [FROJECT NUMBER:
PROJECT:
EST. COST:
e B No.
PRIORITY
(CRITERIA TO BE CONSIDERED FACTORS PRIORITY FACTORS
WEIGHT
FACTOR
2]4]e] 8]0 0 2 Z G B 10
1 T |(REPAIR OR REPLACE) vs. 0%+ 20% + % T G0 BoTAT T00%+ 1
(NEW OR EXPANSION)
N \ 0 Repair or Repair or Repair or Repair or Repair or Repair or
o[ Z1216]8]%0] 0 Z ) s 3 o
2A| 1 [EXISTING PHYSICAL 2
CONDITION
Please refer to Criteria #2 of the '\0 ; :
Round 35 Scoring Methodology. N Excellent Good Fair Fading Poor Failing
Must submit substantiating
Gocumentation. (100% New or
|Exoansion =0 Paints)
o iZ[3]4]3 fiype 0 i 2 3 i 5
28 1 |acE Road 04 Yrs 58Yrs 9-12¥rs 1316 Yrs 1720 Yrs 20+vrs |28
[...]
Table 4. Combined Sewer Overflow Discharges from Mar. 2014 — Dec. 2018 .......ccoinieniiiiiiiininiicr e 19
Table 5. Bypass Discharges via EQ Basin Overflow .........ccciiiiiiniiiiccc 19
Table 6. Napoleon WWTP Phosphorus Loading, compared to Annex 4 Target (2008).........ccccovvvvviiiiinniinnnnn. 19
Table 7. Effluent Characterization by Ohio EPA and Napoleon WWTP. ..., 20
Table 8. Effluent Characterization using electronic Monthly Discharge Reports (EDMR) .....c.cccvviviicccinneenn 21
Table 9. Projected Effluent Quality for Outfall 001 ........cocvvoreriiiiiiiniiii 23
Table 10. Summary of Acute and Chronic Toxicity ReSults ... 24
Table 11. Aquatic Life and Recreational Use Attainment Table ... 25
Table 12. Water Quality Criteria in the StudY AT€a......cocccviiniiiiiiiiiiii s 26
Table 13. Instream and Discharger FIOWS ...t e 27
Table 14. Background Water QUALILY ...co..coveeicriiiieieenieieei ettt eneae st ness s siae s saeranscrs s en s s 28
Table 15. Summary of Effluent Limits to Maintain Applicable Water Quality Criteria ..........cocccviinininiiincnn, 29
Table 16. PArameter ASSESSIMENL ... .. cuercrirereerrisrreaeratessteasensessseseerearaessssurssses st iabsstbastssheesassrsestssbsasassaeatessavessnaas 30
Table 17. Final Effluent Limits for Outfall 001 .....cccooiriiiiiiiciiiii e 31
List of Addendums

Addendum 1. Whole Effluent Toxicity Reasonable Potential Calculation ............cccoonininiinicrncnnceen, 33
AQEnaUIT 2. ACTOMYINS ..outiuteniirtiteitetarenteteseiereesiersers et ebbetssbe e b e dobs e e ek s ra s srsebses b e b s e b b s b e as s et s e b e baabsebeebe e bbb e saetesns 34

Fact Sheet for NPDES Permit Renewal, Napoleon WWTP, 2019
Page 3 of 34



PROCEDURES FOR PARTICIPATION IN THE FORMULATION OF FINAL DETERMINATIONS

The draft action shall be issued as a final action unless the Director revises the draft after consideration of the
record of a public meeting or written comments, or upon disapproval by the Administrator of the U.S.
Environmental Protection Agency.

Within thirty days of the date of the Public Notice, any person may request or petition for a public meeting for
presentation of evidence, statements or opinions. The purpose of the public meeting is to obtain additional
evidence. Statements concerning the issues raised by the party requesting the meeting are invited. Evidence
may be presented by the applicant, the state, and other parties, and following presentation of such evidence other
interested persons may present testimony of facts or statements of opinion.

Requests for public meetings shall be in writing and shall state the action of the Director objected to, the
questions to be considered, and the reasons the action is contested. Such requests should be addressed to:

Legal Records Section
Ohio Environmental Protection Agency
P.O. Box 1049
Columbus, Ohio 43216-1049

Interested persons are invited to submit written comments upon the discharge permit. Comments should be
submitted in person or by mail no later than 30 days after the date of this Public Notice. Deliver or mail all
comments to:

Ohio Environmental Protection Agency
Attention: Division of Surface Water
Permits Processing Unit
P.O. Box 1049
Columbus, Ohio 43216-1049

The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted
comments. All comments received no later than 30 days after the date of the Public Notice will be considered.

Citizens may conduct file reviews regarding specific companies or sites. Appointments are necessary to conduct
file reviews, because requests to review files have increased dramatically in recent years. The first 250 pages
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied.
Payment is required by check or money order, made payable to Treasurer State of Ohio.

For additional information about this fact sheet or the draft permit, contact David Brumbaugh, (614) 644-2138,
david.brumbaugh@epa.ohio.gov.

INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS

This draft permit may contain proposed water-quality-based effluent limits (WQBELSs) for parameters that are
not priority pollutants. (See the following link for a list of the priority pollutants:
http://epa.ohio.gov/portals/35/pretreatment/Pretreatment _Program_Priority Pollutant Detection Limits.pdf .)
In accordance with ORC 6111.03(J)(3), the Director established these WQBELS after considering, to the extent
consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to
conditions calculated to result from that action and their relation to benefits to the people of the state and to
accomplishment of the purposes of this chapter. This determination was made based on data and information

Fact Sheet for NPDES Permit Renewal, Napoleon WWTP, 2019
Page 4 of 34



available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit
renewal application, along with any and all pertinent information available to the Director.

This public notice allows the permittee to provide to the Director for consideration during this public comment
period additional site-specific pertinent and factual information with respect to the technical feasibility and
economic reasonableness for achieving compliance with the proposed final effluent limitations for these
parameters. The permittee shall deliver or mail this information to:

Ohio Environmental Protection Agency
Attention: Division of Surface Water
Permits Processing Unit
P.O. Box 1049
Columbus, Ohio 43216-1049

Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual
information with respect to the technical feasibility and economic reasonableness of achieving compliance with
these limitations, a written request for any additional time shall be sent to the above address no later than 30
days after the Public Notice Date on Page 1.

Should the applicant determine that compliance with the proposed WQBELS for parameters other than the
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms
and conditions set forth in OAC 3745-33-07(D). The permittee shall submit this application to the above
address no later than 30 days after the Public Notice Date.

Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39. The
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.

Fact Sheet for NPDES Permit Renewal, Napoleon WWTP, 2019
Page 5 of 34



LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION

Napoleon WWTP discharges to Maumee River at River Mile 46.05. Figure 1 shows the approximate location of
the facility.

This segment of the Maumee River is described by Ohio EPA River Code: 04-001, Hydrologic Unit Code:
04100009-02-06, County: Henry, Ecoregion: Huron-Erie Lake Plain. The Maumee River is designated for the
following uses under Ohio’s WQS (OAC 3745-1-11): Modified Warmwater Habitat, Agricultural Water Supply,
Industrial Water Supply, and Primary Contact Recreation. There is a public water supply within 500 yards of
the discharge located at RM 45.88 and RM 47.13.

Use designations define the goals and expectations of a waterbody. These goals are set for aquatic life
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07). The use
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS. Once the goals are
set, numeric WQS are developed to protect these uses. Different uses have different water quality criteria.

FACILITY DESCRIPTION

Napoleon WWTP was constructed in 1958 and last upgraded in 1998. The average design flow is 2.5 million
gallons per day (MGD), the sustainable peak hydraulic capacity is 4.5 MGD, and the instantaneous peak
hydraulic capacity is 6 MGD. Napoleon WWTP serves the City of Napoleon, a population of approximately
8750. Napoleon WWTP has the following treatment processes which are shown on Figure 2:

Influent pumping

Bar screen

Grit removal

Primary sedimentation
Attached growth biotowers
Activated sludge contact tank
Alum addition

Post aeration

Secondary clarification
Ultraviolet (UV)

e o o o & o

When flow exceeds 6 MGD, flow is diverted from the WWTP influent to a 2.5 MG equalization (EQ) tank
outside the headworks. Wastewater is stored and released to the WWTP for full treatment when flows subside.
If flows above WWTP capacity continue after the EQ tank is full, an EQ overflow with a peak capacity of 11
MGD is activated and reported under monitoring station 603. EQ overflows are blended with secondary
treatment effluent prior to disinfection via UV and discharged to the Maumee River via outfall 001. Any flows
that exceed the capacity of the WWTP and EQ overflow are discharged via CSO 011 and blended with final
effluent after UV but prior to reaching the Maumee River.

The City of Napoleon has 90% separated sewers and 10% combined sewers in the collection system. The City
of Napoleon is implementing the City of Napoleon WWTP Wet Weather Improvement Plan, submitted June 20,
2018, amended March 20, 2019, and approved by Ohio EPA on May 27, 2019. The permit includes a
compliance schedule to reduce combined sewer overflow (CSO) occurrences to five or fewer events per typical
year and eliminate two remaining sanitary sewer overflows (SSO).

Fact Sheet for NPDES Permit Renewal, Napoleon WWTP, 2019
Page 6 of 34



The City of Napoleon does not have an approved pretreatment program. The City has twenty-one industrial
users that discharge a total of 0.901 MGD to the WWTP, including one noncategorical significant user that
discharges 0.035 MGD and one categorical user that discharges 0.038 MGD.

Napoleon WWTP utilizes the following sewage sludge treatment processes (Figure 3):

Anaerobic digestion

Polymer, lime, ferric chloride alum addition
Filter press

Air drying

Treated sludge is land applied or disposed of in a landfill. Table 1 shows the last five years of sludge removed
from Napoleon WWTP.

Storm Water Compliance
To comply with industrial storm water regulations, the permittee submitted a form for "No Exposure
Certification" which was signed on December 21, 2018. The certification number is 2GRN00632*AG.

DESCRIPTION OF EXISTING DISCHARGE

Napoleon WWTP had a single violation for oil & grease in 2015. This violation was not caused by a known
process error or upset condition.

Napoleon WWTP estimates there is an infiltration/inflow (I/T) rate to the collection system of 0.3 MGD. The
average annual effluent flow rate for Napoleon WWTP for the previous five years is presented on Table 2.

Napoleon WWTP reports SSOs at stations 300, 302, and 303. The number of SSOs is presented on Table 3.
Stations 302 and 303 have been designated for Riverview Avenue intersects Haley Avenue (302) and Glenwood
Avenue (303), where SSOs have historically occurred frequently. Two additional SSO outfalls, the parking lot
at 303 West Main Street (2PD00000304) and the intersection of East Maumee Avenue and Cliff Street
(2PD00000305), have been removed from the permit, due to control of overflows. Future overflows at these
locations will be reported in Station 300.

The number of CSOs is presented on Table 4. As part of the LTCP, Napoleon WWTP has installed equalization
storage and implemented I/I removal projects. To further reduce CSOs and eliminate SSOs, Napoleon WWTP
plans to make improvements to pump stations and interceptors, employ additional equalization storage, and
upgrade the WWTP headworks as part of the Wet Weather Improvement Plan.

Napoleon WWTP reports bypasses via the EQ basin overflow at station 603. The number of bypasses is
presented in Table 5.

Table 6 presents chemical specific data compiled from data reported in priority pollutant scans conducted by
Napoleon WWTP and data collected by Ohio EPA.

Table 7 presents a summary of unaltered Discharge Monitoring Report (DMR). Data are presented for the
period March 2014 to December 2018 and current permit limits are provided for comparison.

Table 8 summarizes the chemical specific data for outfall 001 by presenting average and maximum PEQ values.
Table 9 summarizes the results of acute and chronic WET tests of the final effluent.

Fact Sheet for NPDES Permit Renewal, Napoleon WWTP, 2019
Page 7 of 34




ASSESSMENT OF IMPACT ON RECEIVING WATERS

The Lower Maumee watershed assessment unit, which includes the Maumee River in the vicinity of Napoleon
WWTP, is listed as impaired for recreation and aquatic life uses on Ohio’s 303(d) list. The attainment status of
Maumee River is reported in the Final Ohio 2018 Integrated Water Quality Monitoring and Assessment Report.
The most recent data available for Maumee River is from 2012 and 2013 and was published in the Technical
Support Document (TSD) Biological and water Quality Study of the Maumee River and Auglaize River 2012-
2013. Based on this recent data, Ohio EPA documented impairment of aquatic life use caused by
nutrients/eutrophication and flow regime alterations in the two large river assessment units downstream of the
Napoleon WWTP (see Table 11). This impairment was determined by field assessments of the Maumee River
approximately 15 miles downstream of Napoleon WWTP.

The TSD identifies the Grand Rapids Dams impoundment as one of the sources of the impairment. The river
downstream of the dams has eroded down to bedrock, thus the channel’s erosive energy has caused excessive
widening. The widening resulted in decreased flow velocity, as well as relatively shallow depths which, paired
with a downward trend in suspended solids, has led to increased light availability throughout the water

column. These geomorphological characteristics result in excess benthic algal growth which depresses local
macroinvertebrate populations when combined with the nutrient concentrations present in the Maumee River.

Napoleon WWTP did not have any violations of its phosphorus limits during the previous permit cycle. The
facility’s long term average concentration is 0.57 mg/L annually and 0.56 mg/L during the recreational season
(see Table 5). The average annual phosphorus load discharged by Napoleon WWTP over the previous three
years (1.191 mta) represents a 15% reduction in annual load compared to a baseline three-year average from
2008-2010 (1.368 mta). Napoleon WWTP contributes a very small portion (0.05%) of the total nutrient load in
the Maumee River, which averaged 2212 mta'. Further, the Maumee River is in full attainment immediately
downstream of the facility.

Despite the facility’s improving performance, preliminary modelling efforts of the middle Maumee River shows
that Napoleon WWTP, among several other point sources, contributes to the impairment below the Grand
Rapids Dams. Further development of this modelling work may lead to a more restrictive total phosphorus limit
for Napoleon WWTP than is proposed in this permit. However, these modeling efforts were focused on the
near-field impairment at and downstream of Grand Rapids. They did not account for the far-field impairments in
Lake Erie; for instance, impairments caused by harmful algal blooms. Before imposing additional requirements,
Ohio EPA plans to develop a model to evaluate the reductions necessary to address the far-field impairments
and combine the approaches into a more comprehensive strategy for addressing both impairments. Until Ohio
EPA develops this strategy, the City of Napoleon should continue to search for and mitigate phosphorus sources,
as well as optimize operations to reduce phosphorus discharge.